SF-2200 STRINGER




PARTS LIST

IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATLY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

QTY QTY
l. x2 4. x8
\u
LEFT-SIDE MIDDLE RIGHT-SIDE BACK M10 NYLON LOCK-
STRINGER STRINGER STRINGER CONNECTOR NUT
QTY QTY QTY QTY QTY
x16 7. x32 8. x32 9. x8 10. x16
' @
M8 NYLON M8 WASHER M10 WASHER M10X25 STEEL HEX M8X20 STEEL HEX
LOCKNUT HEAD SCREW HEAD SCREW
QTY
l]- g Xls
M10X80 STEEL
SCREW

@SYNERGEE' | SF-2200 STRINGER 2




HARDWARE SIZING CHART

M8X20 QTY INSTEPS
e e 16 -5
M10X25 (] | QTY INSTEPS
STEEL HEX \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\! 8 1
M10X80 | QTY  INSTEPS
g-cr:IIE?EELw = 1 6 5
M10 NYLON — QTY INSTEPS
LOCKNUT / \

. 8 1
M8 NYLON =\ QTY INSTEPS
LOCKNUT \ ) 1 6 2A-B
M10 - QTY INSTEPS
WASHER 3 2 l _ 5
M8 QTY INSTEPS
WASHER @ 3 2 l _ 5

@SYNERGEE' | SF-2200 STRINGER 3




STEP:1

PART NAME QTY

#

1 LEFT-SIDE STRINGER
2 MIDDLE STRINGER

3. RIGHT-SIDE STRINGER
4

6

7

M8 NUT
M8 WASHER 16
10. M8x25 STEEL HEX HEAD SCREW 8

1
1
1
BACK CONNECTOR 1
8

@SYNERGEE' | SF-2200 STRINGER 4



STEP: 2A

# | PART NAME QTY
5. MI10 NUT
8
9

WALL RACK MOUNT

M10 WASHER 8

M10x25 STEEL HEX HEAD SCREW

@SYNERGEE' | SF-2200 STRINGER 5



STEP: 2B

# | PART NAME QTY
5. MI10 NUT
8
9

M10 WASHER

FOLDING RACK MOUNT

M10x25 STEEL HEX HEAD SCREW

@SYNERGEE' | SF-2200 STRINGER 6



Ass E M BI-Y ~ENSURE STRINGER IS FLAT ON WALL

- ~ENSURE UPRIGHT FEET ARE FLAT ON THE GROUND
LY I 33#8%5]  -ENSURE UPRIGHTS ARE PARALLEL WITH EACH OTHER

vy .
N ¥ XXX X-NeoX>ReoX:XeXsXe)

@SYNERGEE' | SF-2200 STRINGER 7



STEP: 4 # |PART NAME QTY
- LINE UP RACK WITH STUD SPACING 7. | MIO WASHER 8
11. M10x80 STEEL SCREW 8
16” STUD SPACING 24" STUD SPACING
-« 8] SYNERGEE L8] - - - . T SUERGEE e - - |
-, - [#] sywancee e -, - - - 8] syvEneEE [ - -
N i T 1

Qeeeco68006

o G

@SYNERGEE' | SF-2200 STRINGER 8



